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Name Rechargeable Li-ion Battery Brand A TASAI £
= 2 ok T N TR Y
2 361-00140-01 B HIAL S / N Y
Type Original tested type N 7
L Lo r,'\-_g——l. s B T
iﬂ:ﬂ\[ﬁ‘g(v) 3.8 . ﬁ'*{m{fi‘i 158mAh 0.6Wh
Nominal voltage Capacity/energy
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S Rechargeable Li-ion single cell : /
Description b = Li content
attery
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w(ke by L
ik (kg) 0.00296 P Black and yellow plastic film
Mass Appearance
shell
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Original test report No. SRatAla Date of test report R0
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W A IFYES 38.3 3 UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1

of Tests and Criteria 38.3
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Altitude simulation

T.2 i It
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Thermal test ol Passed

&% Passed

T.3 TRsh il A, T.4 itk i
Vibration (it Passed Shbok 1% Passed
External short circuit it Passed Crush ik Passed
T.7 SRR At T.8 Sl ot
Overcharge S ez Forced discharge (Tt Passed
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Statement

LIABRHELALREATE (BRBANEHAE) TH.

The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2EMIABEMERENMEALREAE (EERRNERHE) L.

Copies of the test summary without the official seal of the laboratory are invalid.
ARMELEFREFTEULMIRE LR

The test summary is invalid without the signature, name and title of the signatory.

4 R BRI
The test summary is invalid if it is blotted out.
SAREATRFPEAAE, FEHSEHRERE.
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. RBBMBPRRAE TG R, (TR E K.
The conclusion of the test summary is only valid for the tested sample.
TRIMEE L SO AHE, JECE (A (UAEX, WERENRE, B CA Iy .
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.

Hunk: FHETRIAKEK 3455  Address: No. 345 East Yunling Road, Shanghai
BB 4G (PostCode): 200062

HLiE(Tel): (021) 31765555  {&H(Fax): (021) 31015117

M ik (website): www.ghs.cn

BF{E 4 (E-mail): battery@ghs.cn
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sEin ST/SG/AC.10/11/Rev.6/Amend.1 38.3 br iff % 3K . The tested samples meet the
Condlision requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Mapudgl.. of. 7
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LS T Vice chief engineer
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